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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall
be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

3.5.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.5.3Test Procedures

1. The testing follows ANSI C63.10-2013 clause 11.11 & 11.12

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
peak limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;

(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;

(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:

. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4Test Setup
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3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.5.7Duty Cycle

Please refer to Appendix D.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10th Harmonic or 40GHz,
whichever is lower)

Please refer to Appendix C.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4. The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

6. Both sides of AC line were checked for maximum conducted interference.

7. The frequency range from 150 kHz to 30 MHz was searched.

8. Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =

9kHz) with Maximum Hold Mode.
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3.6.4Test Setup
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System Simulator

3.6.5Test Result of AC Conducted Emission

Please refer to Appendix B.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.7.3Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02rO1
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nayt < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gyt is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 12 Ant. 7 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz -1.60 -2.50 -1.60 0.97 0.00 0.00
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4 List of Measuring Equipment

Instrument Manufacturer | Model No. | Serial No. [Characteristics Cal:)b;?etion Test Date Due Date Remark
iﬁgf;rz“e’? R&S FSV40 | 101078 | 10Hz~40GHz | Apr. 06, 2023 SSeepp..OOSé,ZZOO223; Apr. 05, 2024 ?Toljl‘gi‘cst;‘;
Pulse Power Anritsu MA2411B | 1339473 | 30MHz~40GHz | Dec. 27, 2022 Sseepbloc?éyzzoozg Dec. 26, 2023 (CTol_’I‘gfcst‘;‘;
Power Meter Anritsu ML2495A | 1542004 B:r?g"v\'lfjth Dec. 27, 2022 Ss,eep,;,oc?g;,zzoozf; Dec. 26, 2023 (CTolfl‘gfcst‘;‘;
ReEC'Z'iLZf;tSA KEYSIGHT N9038A MYS;;SOO 20Hz~8.4GHz | Apr. 04, 2023 Sseepp..0276,22002233~ Apr. 03, 2024 (o?gﬂgg?snz)
Exﬁ;?;;gr“m KEYSIGHT N9010A MY5fg502 10Hz~44GHz; | Apr. 04, 2023 Sseepblogd,zgozzag Apr. 03, 2024 (o?gﬂgg?gz)
Loop Antenna R&S HFH2-Z2 | 100354 | 9kHz~30MHz | Jul. 28, 2022 Sseepp..0276’22002233~ Jul. 27, 2024 (oggﬂggf’gz)
Bilog Antenna TeseQ CBL6112D | 35408 | 30MHz-2GHz |Aug. 20, 2023 Sseepp..0276’22002233~ Aug. 19, 2025 (oggﬂgg‘_’gz)
33;"%@?}?}2 SCHV(V:'?(RZBE BBHA9120D 91205'3'135 1GHz~18GHz | Apr. 08, 2023 Sseepp',ozcs,zfozfg Apr. 07, 2024 (oggﬂgg?gz)
HF Amplifier MITEQ TTAlSéO'%' 1871923 | 18GHz~40GHz | Jul. 07, 2023 Sseepp..0270,72200223; Jul. 06, 2024 (o?gﬂgg?ga
SHF-EHF Horn | com-power | AH-840 | 101071 | 18Ghz-40GHz | Apr. 08, 2023 Sseepp..027672200223; Apr. 07, 2024 (Og‘gﬂggf’gz)
Amplifier Burgeon BPA530 | 102211 | _Q0UMZ | oct 19, 2022 Sseepp..0276’22002233~ Oct. 18, 2023 (o?gﬂgg?ga
HF Amplifier MITEQ /i\gﬁo%-%:ggé? 1943528 | 1GHz~18GHz | Oct. 19, 2022 Sseepp..0276’22002233~ Oct. 18, 2023 (o?gﬂgg?ga
Amplifier Tecﬁ?]i(')‘fg;ies gao17a | MY30L3| S00MAZ-26.5G | pec. 26, 2022 Sseepp..0276’22002233~ Dec. 25, 2023 (oggﬂgg‘_’gz)
AC Power Source|  Chroma s1601 (0100299921 1na | Nov 10, 2022 Sseep;;,ogd,zﬁffg Nov. 09, 2023 (oggﬂgg‘_’gz)
Turn Table EM EM1000 N/A | 0~360 degree NCR Sseepp..0276722002233~ NCR (Oggﬂggf’snz)
Antenna Mast EM EM1000 N/A 1m~4m NCR Sseepp..0270,72200223; NCR (o§§ﬂ§§?§z>
EMI Receiver R&S ESR7 | 101630 | 9kHz~7GHz; | Jul. 06, 2023 SSZF;)'.ll%,ZZ%Zg Jul. 05, 2024 %gg%‘icg%‘
AC LISN R&S ENV216 | 100063 | 9kHz~30MHz | Aug. 21, 2023 S,’See";)'.llfizz%zg Aug. 20, 2024 (ng‘é‘icg%‘
ACLISN Sep. 15, 2023 Conduction
(for auxiliary EMCO 3B16/25H | 00103802 | 9kHz-30MHz | Oct. 17, 2022 [P 1 200 | oct 16,2023 | (ET01°0S]
equipment)
AC Power Source|  Chroma 61602 |°10020090)100vac-250vac| Jul. 07, 2023 Ssee";)'_llfizz%zg Jul. 06, 2024 (Cc"g‘é‘icg%r)‘
NCR: No Calibration Required
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5 Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of
ANSI 63.10-2013. All the measurement uncertainty value were shown with a coverage K=2 to indicate
95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Power +1.34 dB
Conducted Emissions +1.34 dB
Occupied Channel Bandwidth +0.13 %
Conducted Power Spectral Density +1.32 dB

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 27dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 50dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence 4.9dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 50dB
of 95% (U = 2Uc(y)) '

----------- THE END -----------
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A1. Conducted Test Results

Report Number : FR382311C

Test Engineer:

Chen Ran

Temperature:

21~25

°C

Test Date:

2023/9/8~2023/9/9

Relative Humidity:

51~54

%




Report Number : FR382311C

TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

2.4GHz Band MIMO

99% Occupied

Data Freq. BW 6dB B GdB E.’W .
Mod. NTY CH. (MHz) Limit Pass/Fail

Rate (MHz) (MHz)

(MHz)
Ant7 Ant7

11b [ 1Mbps| 2 1 2412 13.19 8.06 0.50 Pass
11b [1Mbps| 2| 6 2437 13.34 7.60 0.50 Pass
11b |1Mbps| 2 | 11 | 2462 13.79 8.12 0.50 Pass
11g | 6Mbps | 2 1 2412 16.93 16.40 0.50 Pass
11g [6Mbps| 2| 6 2437 17.08 16.40 0.50 Pass
11g |6Mbps| 2 | 11 | 2462 17.13 16.40 0.50 Pass
HT20 | MCSO | 2 1 2412 18.03 17.64 0.50 Pass
HT20 | MCSO| 2| 6 2437 18.08 17.66 0.50 Pass
HT20 | MCSO | 2 | 11 | 2462 18.23 17.66 0.50 Pass
HT40 |MCSO| 2| 3 2422 37.06 36.44 0.50 Pass
HT40 | MCSO| 2| 6 2437 37.16 36.56 0.50 Pass
HT40 | MCSO| 2| 9 2452 37.06 36.48 0.50 Pass




Report Number : FR382311C

TEST RESULTS DATA

Average Output Power
(Reference Only)

2.4GHz Band MIMO

Average Conducted EIRP EIRP
Data Freq. Conducted qugr DQ D — qugr Pass

Mod. Rate NTY CH. (MH2) Power Limit (dBi) (dBm) Limit IFail

(dBm) (dBm) (dBm) Setting

Ant12 | Ant7 | sUM [ Ant12 | Ant7 [ Ant12 | Ant7 [ Ant12 | Ant7 [ Ant12 | Ant7 Ant 1 Ant 2

11b | 1Mbps| 2 1 2412 | 16.00 | 16.30 | 19.16 30.00 -1.60 17.56 36.00 Pass 16.00
11b | 1Mbps| 2 6 2437 | 19.00 | 19.10 | 22.06 30.00 -1.60 20.46 36.00 Pass 19.00
11b | 1Mbps| 2 11 2462 | 16.10 | 16.30 | 19.21 30.00 -1.60 17.61 36.00 Pass 16.50
11g | 6Mbps| 2 1 2412 | 12.10 | 12.30 | 15.21 30.00 -1.60 13.61 36.00 Pass 13.00
11g |6Mbps| 2 2 2417 | 11.90 | 12.20 | 15.06 30.00 -1.60 13.46 36.00 Pass 13.00
11g | 6Mbps| 2 3 2422 | 18.20 | 18.30 | 21.26 30.00 -1.60 19.66 36.00 Pass 19.00
11g | 6Mbps| 2 6 2437 | 18.20 | 18.20 | 21.21 30.00 -1.60 19.61 36.00 Pass 19.00
11g |6Mbps| 2 9 2452 | 18.10 | 18.30 | 21.21 30.00 -1.60 19.61 36.00 Pass 19.00
11g | 6Mbps| 2 10 2457 | 11.90 | 12.00 | 14.96 30.00 -1.60 13.36 36.00 Pass 13.00
11g |6Mbps| 2 11 2462 | 12.00 | 12.10 | 15.06 30.00 -1.60 13.46 36.00 Pass 13.00
HT20 [ MCSO | 2 1 2412 | 12.20 | 12.40 | 15.31 30.00 -1.60 13.71 36.00 Pass 13.00
HT20 [ MCSO | 2 2 2417 | 12.00 | 12.30 | 15.16 30.00 -1.60 13.56 36.00 Pass 13.00
HT20 [ MCSO | 2 3 2422 | 18.30 | 18.40 | 21.36 30.00 -1.60 19.76 36.00 Pass 19.00
HT20 [ MCSO | 2 6 2437 | 18.20 | 18.30 | 21.26 30.00 -1.60 19.66 36.00 Pass 19.00
HT20 [ MCSO | 2 9 2452 | 18.20 | 18.40 | 21.31 30.00 -1.60 19.71 36.00 Pass 19.00
HT20 [ MCSO | 2 10 2457 | 12.00 | 12.10 | 15.06 30.00 -1.60 13.46 36.00 Pass 13.00
HT20 [ MCSO | 2 11 2462 | 12.10 | 12.20 | 15.16 30.00 -1.60 13.56 36.00 Pass 13.00
HT40 [ MCSO | 2 3 2422 | 12.10 | 12.20 | 15.16 30.00 -1.60 13.56 36.00 Pass 13.00
HT40 [ MCSO | 2 4 2427 | 12.00 | 12.10 | 15.06 30.00 -1.60 13.46 36.00 Pass 13.00
HT40 [ MCSO | 2 5 2432 | 18.30 | 18.30 | 21.31 30.00 -1.60 19.71 36.00 Pass 19.00
HT40 [ MCSO | 2 6 2437 | 17.10 | 17.40 | 20.26 30.00 -1.60 18.66 36.00 Pass 18.00
HT40 [ MCSO | 2 7 2442 | 16.50 | 16.90 | 19.71 30.00 -1.60 18.11 36.00 Pass 17.50
HT40 [ MCSO | 2 8 2447 | 11.70 | 12.20 | 14.97 30.00 -1.60 13.37 36.00 Pass 13.00
HT40 [ MCSO | 2 9 2452 | 12.00 | 12.10 | 15.06 30.00 -1.60 13.46 36.00 Pass 13.00

Note: Measured power (dBm) has offset with cable loss.




TEST RESULTS DATA

Peak Output Power

Report Number : FR382311C

2.4GHz Band MIMO

Peak Conducted EIRP EIRP

Data Freq. Conducted Pgwgr DQ Power Pgwgr Pass

Mod | Rate [N S | (MHz) ';,Oé’vrﬁ; (Iégr:) (dBi) (dBm) ('(‘,'E’;“n'f) IFail
Ant12 | Ant7 | sSuM [ Ant12 | Ant7 | Ant12 | Ant7 | Ant12 | Ant7 | Ant12 | Ant7

11b [1Mbps| 2| 1 | 2412 | 17.93 | 18556 | 21.27 30.00 -1.60 19.67 36.00 Pass
11b [1Mbps| 2| 6 | 2437 | 21.42 | 21.40 | 24.42 30.00 -1.60 22.82 36.00 Pass
11b [1Mbps| 2| 11 | 2462 | 18.48 | 1863 | 21.57 30.00 -1.60 19.97 36.00 Pass
11g |6Mbps| 2| 1 | 2412 | 1718 | 17.62 | 20.42 30.00 -1.60 18.82 36.00 Pass
11g |6Mbps| 2| 2 | 2417 | 1722 | 17.68 | 20.47 30.00 -1.60 18.87 36.00 Pass
11g |6Mbps| 2| 3 | 2422 | 2371 | 2378 | 26.76 30.00 -1.60 25.16 36.00 Pass
11g |6Mbps| 2| 6 | 2437 | 2374 | 23.80 | 26.78 30.00 -1.60 25.18 36.00 Pass
11g |6Mbps| 2| 9 | 2452 | 2373 | 2379 | 26.77 30.00 -1.60 25.17 36.00 Pass
11g |6Mbps| 2| 10 | 2457 | 1766 | 17.76 | 20.72 30.00 -1.60 19.12 36.00 Pass
11g |6Mbps| 2| 11 | 2462 | 17.19 | 17.26 | 20.24 30.00 -1.60 18.64 36.00 Pass
HT20 [MCso| 2| 1 | 2412| 17.39 | 17.77 | 20.59 30.00 -1.60 18.99 36.00 Pass
HT20 [MCso| 2| 2 | 2417 | 1728 | 17.72 | 20552 30.00 -1.60 18.92 36.00 Pass
HT20 [MCso| 2| 3 | 2422| 2378 | 23.86 | 26.83 30.00 -1.60 25.23 36.00 Pass
HT20 [MCSO| 2| 6 | 2437 | 2383 | 23.90 | 26.88 30.00 -1.60 25.28 36.00 Pass
HT20 [MCSO| 2| 9 | 2452 | 2377 | 23.88 | 26.84 30.00 -1.60 25.24 36.00 Pass
HT20 [MCS0| 2| 10 | 2457 | 17.75 | 17.84 | 20.81 30.00 -1.60 19.21 36.00 Pass
HT20 [MCso| 2| 11 | 2462 | 17.63 | 17.70 | 20.68 30.00 -1.60 19.08 36.00 Pass
HT40 [MCSO| 2| 3 | 2422| 17.47 | 17.66 | 20.58 30.00 -1.60 18.98 36.00 Pass
HT40 [MCSO| 2| 4 | 2427 | 1766 | 17.82 | 20.75 30.00 -1.60 19.15 36.00 Pass
HT40 [MCSO| 2| 5 | 2432 | 23.92 | 24.00 | 26.97 30.00 -1.60 25.37 36.00 Pass
HT40 [MCSO| 2| 6 | 2437 | 2323 | 23.38 | 26.32 30.00 -1.60 24.72 36.00 Pass
HT40 [MCSO| 2| 7 | 2442 | 22.94 | 23.02 | 25.99 30.00 -1.60 24.39 36.00 Pass
HT40 [MCSO| 2| 8 | 2447 | 17.78 | 17.92 | 20.86 30.00 -1.60 19.26 36.00 Pass
HT40 [MCSO| 2| o | 2452 | 17.55 | 17.75 | 20.66 30.00 -1.60 19.06 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.




Report Number : FR382311C

TEST RESULTS DATA
Peak Power Spectral Density

2.4GHz Band MIMO

Peak PSD DG Peﬁ:‘m'?tSD
Mod. | P2 I\rd c. | Frea (dBm/3kHz) (dBD (dBm/3kHz) Pass/Fail
Rate (MHz)
Ant12 Ant7 Wgrg‘f Tl Ant12 Ant7 Ant12 Ant7
11b | 1Mbps| 2| 1 | 2412 | -7.41 7.02 4.01 0.97 8.00 Pass
11b |1Mbps| 2| 6 | 2437 | -4.71 4.26 1.25 0.97 8.00 Pass
11b | 1Mbps| 2| 11 | 2462 | -7.95 771 470 0.97 8.00 Pass
11g |6Mbps| 2| 1 | 2412 | -12.88 12.82 9.81 0.97 8.00 Pass
11g |6Mbps| 2| 6 | 2437 | -6.55 6.51 3.50 0.97 8.00 Pass
11g |6Mbps| 2| 11 | 2462 | 12.57 12.60 9.56 0.97 8.00 Pass
HT20 | MCSO| 2| 1 | 2412 | 13.22 13.33 21021 0.97 8.00 Pass
HT20 |MCSO| 2| 6 | 2437 | -7.17 716 415 0.97 8.00 Pass
HT20 | MCSO| 2| 11 | 2462 | -13.33 13.02 1001 0.97 8.00 Pass
HT40 | MCSO| 2| 3 | 2422 | -16.58 16.51 13.50 0.97 8.00 Pass
HT40 |MCSO| 2| 6 | 2437 | -11.52 1127 8.26 0.97 8.00 Pass
HT40 |MCSO| 2| 9 | 2452 | -16.36 16.43 13.35 0.97 8.00 Pass

Measured power density (dBm) has offset with cable loss.




6dB and 99% Occupied Bandwidth

Report Number : FR382311C

TEST RESULTS DATA

2.4GHz Band MIMO

99% Occupied 6dB BW 6dB BW
Mod. | 2@ Nty ch. | Fred- | RU W (MH2) Limit Pass/Fail
Rate (MHz) | Config. (MHz)
(MHz)
Ant7 Ant7
BE20 | MCSO | 1 1 2412 Full 19.13 19.03 0.50 Pass
BE20 | MCSO | 1 6 2437 Full 19.13 19.05 0.50 Pass
BE20 | MCSO | 1 11 2462 Full 19.28 19.05 0.50 Pass
BE40 | MCSO | 1 3 2422 Full 38.46 38.20 0.50 Pass
BE40 | MCSO | 1 6 2437 Full 38.46 38.00 0.50 Pass
BE40 | MCSO | 1 9 2452 Full 38.36 37.88 0.50 Pass




TEST RESULTS DATA

Average Output Power

(Reference Only)

Report Number : FR382311C

2.4GHz Band MIMO

Average Conducted EIRP EIRP

O W O o T sl S O B

" | Rate " | (MHz) | Config. (dBm) (dBm) (dBm) (dBm) [Fail Soting

Ant12 [ Ant7 [ SUM [Ant12] Ant7 | Ant12] Ant7 [ Ant12] Ant7 [ Ant12 ] Ant7 Ant 1 Ant 2

BE20 [MCS0[ 2| 1 [ 2412 [ Full [ 12.00 [ 1220 [ 15.11 30.00 -1.60 13.51 36.00 Pass 13.00
BE20 [MCS0[ 2| 1 [ 2412 26/0 | 820 | 830 [11.26 30.00 -1.60 9.66 36.00 Pass 9.00
BE20 [MCSO[ 2| 1 [ 2412 [ 52/37 | 11.30 | 11.70 [ 14.51 30.00 -1.60 12.91 36.00 Pass 11.50
BE20 [MCSO[ 2| 1 [ 2412 [106/53| 14.30 | 14.90 [ 17.62 30.00 -1.60 16.02 36.00 Pass 14.50
BE20 [MCSO[ 2| 2 [ 2417 [ Full [ 11.90 [ 1230 [ 15.11 30.00 -1.60 13.51 36.00 Pass 13.00
BE20 [MCSO[ 2| 3 [ 2422 | Full | 1640 [ 16.90 [ 19.67 30.00 -1.60 18.07 36.00 Pass 17.50
BE20 [MCSO[ 2| 6 [ 2437 | Ful | 17.80 [ 17.90 [ 20.86 30.00 -1.60 19.26 36.00 Pass 18.50
BE20 [MCSO[ 2| 9 [ 2452 | Full | 16.40 [ 16.90 [ 19.67 30.00 -1.60 18.07 36.00 Pass 17.50
BE20 [MCSO[ 2| 10 [ 2457 [ Full [ 12.00 | 12.00 [ 15.01 30.00 -1.60 13.41 36.00 Pass 13.00
BE20 [MCSO[ 2| 11 [ 2462 [ Full | 12.00 [ 12.10 [ 15.06 30.00 -1.60 13.46 36.00 Pass 13.00
BE20 [MCSO0[ 2| 11 [ 2462 | 26/8 | 810 | 860 [11.37 30.00 -1.60 9.77 36.00 Pass 8.50
BE20 [MCSO[ 2 | 11 [ 2462 [ 52/40 | 11.30 [ 11.60 | 14.46 30.00 -1.60 12.86 36.00 Pass 11.50
BE20 [MCSO[ 2| 11 | 2462 [106/54] 14.40 | 14.60 [ 17.51 30.00 -1.60 15.91 36.00 Pass 14.50
BE40 [MCSo[ 2| 3 [ 2422 [ Full [ 12.00 | 12.00 [ 15.01 30.00 -1.60 13.41 36.00 Pass 13.00
HE40 [McsSo[ 2| 4 [ 2427 [ Full [ 11.90 [ 11.90 [ 14.91 30.00 -1.60 13.31 36.00 Pass 13.00
HE40 [McSo[ 2| 5 [ 2432 | Ful | 1630 | 16.60 | 19.46 30.00 -1.60 17.86 36.00 Pass 17.50
BE40 [MCS0[ 2| 6 [ 2437 | Ful | 17.00 [ 17.10 [ 20.06 30.00 -1.60 18.46 36.00 Pass 18.00
BE40 [MCS0[ 2| 7 [ 2442 | Ful | 1640 [ 1670 [ 19.56 30.00 -1.60 17.96 36.00 Pass 17.50
BE40 [MCSO[ 2| 8 [ 2447 | Ful | 11.70 [ 12.00 [ 14.86 30.00 -1.60 13.26 36.00 Pass 13.00
BE40 [MCso[ 2| 9 | 2452 [ Full | 12.00 | 12.00 [ 15.01 30.00 -1.60 13.41 36.00 Pass 13.00

Note: Measured power (dBm) has offset with cable loss.




Report Number : FR382311C

TEST RESULTS DATA
Peak Output Power

2.4GHz Band MIMO

Peak Conducted EIRP EIRP

Data Freq. | RU Conducted qugr DQ D — qugr Pass

Mod- | Rate [N CH- | (MHiz) | config. e (o) bes (dBm) (o) IFail
Ant12 | Ant7 | SUM [ Ant12 [ Ant7 [ Ant12 | Ant7 [ Ant12 | Ant7 | Ant12 | Ant7

BE20 [MCSO| 2| 1 [ 2412 [ Ful | 1830 [ 18.36 | 21.34 30.00 -1.60 19.74 36.00 Pass
BE20 [MCS0[ 2| 1 [ 2412 | 26/0 | 1586 [ 16.28 | 19.09 30.00 -1.60 17.49 36.00 Pass
BE20 [MCS0| 2| 1 [ 2412 | 52/37 | 18.39 [ 1873 | 2157 30.00 -1.60 19.97 36.00 Pass
BE20 [MCS0 | 2| 1 [ 2412 [106/53] 21.75 [ 22.11 | 24.94 30.00 -1.60 23.34 36.00 Pass
BE20 [MCS4 [ 2| 2 [ 2417 [ Ful | 18.23 [ 18.35 | 21.30 30.00 -1.60 19.70 36.00 Pass
BE20 [MCS5[ 2| 3 [ 2422 [ Ful | 23.22 [ 23.40 | 26.32 30.00 -1.60 24.72 36.00 Pass
BE20 [MCS0| 2| 6 [ 2437 | Ful | 23.92 [ 2396 | 26.95 30.00 -1.60 25.35 36.00 Pass
BE20 [MCSO0| 2| 9 [ 2452 | Full | 2322 [ 2354 | 26.39 30.00 -1.60 24.79 36.00 Pass
BE20 [MCS0| 2| 10 [ 2457 [ Ful | 18.25 [ 18.32 | 21.30 30.00 -1.60 19.70 36.00 Pass
BE20 [MCS0| 2| 11 [ 2462 [ Ful | 18.28 [ 18.33 | 21.32 30.00 -1.60 19.72 36.00 Pass
BE20 [MCS0| 2| 11 [ 2462 [ 26/8 | 1550 [ 15.91 | 18.72 30.00 -1.60 17.12 36.00 Pass
BE20 [MCS0 | 2| 11 [ 2462 [ 52140 | 18.57 | 18.67 | 21.63 30.00 -1.60 20.03 36.00 Pass
BE20 [MCSO | 2| 11 [ 2462 [106/54] 21.62 | 21.92 | 2478 30.00 -1.60 23.18 36.00 Pass
BE40 [MCSO[ 2| 3 [ 2422 [ Ful | 1820 [ 18.37 | 21.30 30.00 -1.60 19.70 36.00 Pass
HE40 [mCs0| 2| 4 [ 2427 [ Ful | 1850 [ 1872 | 2162 30.00 -1.60 20.02 36.00 Pass
HE4o [mCso| 2| 5 [ 2432 | Ful | 2295 [ 2321 | 26.09 30.00 -1.60 24.49 36.00 Pass
BE40 [MCSO| 2| 6 [ 2437 [ Ful | 2345 [ 23.56 | 26.52 30.00 -1.60 24.92 36.00 Pass
HE40o [MCso| 2| 7 [ 2442 | Ful | 2285 [ 2333 | 26.11 30.00 -1.60 24.51 36.00 Pass
HE4o [mCso| 2| 8 [ 2447 | Ful | 1845 [ 18.89 | 21.69 30.00 -1.60 20.09 36.00 Pass
BE40 [MCSO| 2| 9 [ 2452 [ Ful | 18.35 [ 18.22 | 21.30 30.00 -1.60 19.70 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.




Report Number : FR382311C

TEST RESULTS DATA
Peak Power Spectral Density

2.4GHz Band MIMO

Peak PSD DG Pei'i‘mFi’tSD
od. | B2 Iy o | frea | RU (JBLSKEE) (aB) (dBm/3kHz) Pass/Fail
Ant12 Ant7 Wgrgf T Ant12 Ant7 Ant12 Ant7
BE20 | MCSO| 2| 1 | 2412 | Full | -13.69 13,51 -10.50 0.97 8.00 Pass
BE20 | MCSO| 2| 1 | 2412 | 26/0 | -852 849 548 0.97 8.00 Pass
BE20 | MCSO| 2| 1 | 2412 | 52/37 | -9.34 8.91 5.90 0.97 8.00 Pass
BE20 | MCSO| 2| 1 | 2412 | 106/53| -8.66 827 5.26 0.97 8.00 Pass
BE20 | MCSO| 2| 6 | 2437 | Ful 842 851 5.41 0.97 8.00 Pass
BE20 | MCSO | 2| 11 | 2462 | Full | -13.88 13.25 10.24 0.97 8.00 Pass
BE20 | MCSO | 2| 11 | 2462 | 26/8 | -9.13 -8.89 5.88 0.97 8.00 Pass
BE20 | MCSO | 2| 11 | 2462 | 52/40 | -8.35 -8.21 5.20 0.97 8.00 Pass
BE20 | MCSO | 2| 11 | 2462 | 106/54| -8.82 -8.86 5.81 0.97 8.00 Pass
BE40 | MCSO | 2| 3 | 2422 | Full | -17.63 17.66 14.62 0.97 8.00 Pass
BE40 | MCSO| 2| 6 | 2437 | Full | -11.58 11.79 857 0.97 8.00 Pass
BE40 | MCSO| 2| 9 | 2452 | Full | -17.48 17.39 14.38 0.97 8.00 Pass
(

Measured power density (dBm) has offset with cable loss.




o ss. FCC RF Test Report Report No. : FR382311C

<802.11be Small RU>

Maximum conducted output power

Test Result Peak Power

Test Ant Freq MRU MRU Set Peak Conducted EIRP E:E]ﬁ Verdict
Mode (MHz) Type Index Power | Powert[dBm] | Limit{[dBm] | [dBm] [dBm]
52+26_OFDMA 1 115 18.37 <30.00 16.77 <36.00 PASS
Antl2 | 2412 —
106+26_OFDMA 1 14.5 21.66 <30.00 20.06 <36.00 PASS
52+26_OFDMA 1 115 18.55 <30.00 16.05 <36.00 PASS
Ant7 | 2412
106+26_OFDMA 1 14.5 22.09 <30.00 19.59 <36.00 PASS
52+26_OFDMA 1 21.47 <30.00 19.87 <36.00 PASS
total 2412
11BE20 106+26_OFDMA 1 --- 24.89 <30.00 23.29 <36.00 PASS
MIMO 52+26_OFDMA 3 11.5 18.36 <30.00 16.76 | <36.00 | PASS
Antl2 | 2462
106+26_OFDMA 2 14.5 21.71 <30.00 20.11 <36.00 PASS
52+26_OFDMA 3 11.5 18.28 <30.00 15.78 <36.00 PASS
Ant7 | 2462
106+26_OFDMA 2 14.5 21.82 <30.00 19.32 <36.00 PASS
52+26_OFDMA 3 21.33 <30.00 19.73 <36.00 PASS
total 2462
106+26_OFDMA 2 24.78 <30.00 23.18 <36.00 PASS
Sporton International Inc. (ShenzZhen) Page Number . Al of A6
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o ss. FCC RF Test Report Report No. : FR382311C

Maximum power spectral density

Test Result
MRU MRU Result Limit
TestMode Antenna | Channel Verdict
Type Index [dBm/3kHz] [dBm/3kHz]

52+26_OFDMA 1 -10.73 <8.00 PASS

Antl12 2412
106+26_OFDMA 1 -9.74 <8.00 PASS
52+26_OFDMA 1 -10.24 <8.00 PASS

Ant7 2412
106+26_OFDMA 1 -9.59 <8.00 PASS
52+26_OFDMA 1 -7.47 <8.00 PASS

total 2412
106+26_OFDMA 1 -6.65 <8.00 PASS

11BE20MIMO

52+26_OFDMA 3 -9.97 <8.00 PASS

Ant12 2462
106+26_OFDMA 2 -9.64 <8.00 PASS
52+26_OFDMA 3 -10.07 <8.00 PASS

Ant7 2462
106+26_OFDMA 2 -9.20 <8.00 PASS
52+26_OFDMA 3 -7.01 <8.00 PASS

total 2462
106+26_OFDMA 2 -6.40 <8.00 PASS

Sporton International Inc. (ShenzZhen) Page Number : A2 of A6

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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Test Graphs
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s=aranas. FCC RF Test Report Report No. : FR382311C

Appendix B. AC Conducted Emission Test Results

: ) . Temperature : 22~24°C
Test Engineer : |Lily Qiu : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2023-09-15

100 Level (dBuV)

a0
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60 | FCC 15C_QP
50 | FCC 15C_AVG
40

12

30 it
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Frequency (MHz)
Site : COO01-5Z
Condition: FCC 15C QF LISH 20230420 L LIKE
Over Limit Read LISN Cakle
Freg Level Limit Line Level Factor Loss Remark

=
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MHz dBuV dB dBuv dBuv dB dB

0.16¢ 35.81 -15.57 55.38 15.1% 10.48 10.14 Average
0.1 52.21 -13.17 €5.38 31.5% 10.48 10.14 QP
0.22 30.95 -22.06 53.01 10.40 10.40 10.15 Average
0.22 44.75 -1B.26 €3.01 24.20 10.40 10.15 QP
.27 27.13 -24.03 51.16 6.60 10.38 10.15 Average
0.27 35.83 -21.33 e€l.1¢ 15.30 10.38 10.15 QP
0.32 25.70 -23.9%6 49.¢6¢6 5.20 10.34 10.1¢& Average
.32 38.10 -21.56¢ 59.66 17.60 10.34 10.1¢ QP
0.38 25.€5 -22.74 48.39 2.20 10.2% 10.1l6e Average
0.38 36.75 -21.64 58.3% 16.30 10.29% 10.1l¢ QP
0.%6 26.30 -15.70 4&.00 3.90 10.24 10.1¢& Average
0.%& 35.00 -21.00 56.00 14.€0 10.24 10.1l6e QP
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saronas. FCC RF Test Report

Report No. : FR382311C

. . ) Temperature : 22~24°C
Test Engineer : |Lily Qiu - —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level (dBuV) Date: 2023-09-18
100
a0
80
70
60 | FCC 15C_QP
50 | FCC 15C_AVG
40
AP 12
30 ] i
20
10
%015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-5Z
Condition: FCC 15C QP LISN_20230420_N NEUTRAL
Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark
MHz dBuVv dB dBuV dBuV dB dB
1 0.15 25.25 -30.45 55.74 4.70 10.45 10.14 Average
2 0.15 43.09 -22.65 6€5.74 22.50 10.45 10.14 QP
3 0.19 25.82 -28.20 54.02 5.30 10.37 10.15 Average
4 0.19 43.92 -20.10 64.02 23.40 10.37 10.15 QP
5 0.22 25.59 -27.24 52.83 5.10 10.34 10.15 Average
3 0.22 36.99 -25.84 €2.83 16.50 10.34 10.15 QP
7 0.27 27.77 -23.26 51.03 7.30 10.32 10.15 Average
8 0.27 34.07 -26.96 61.03 13.60 10.32 10.15 QP
g 0.31 22.95 -26.89 49.84 2.51 10.29 10.15 Average
10 0.21 233.65 -26.19 59.84 13.21 10.29 10.15 QP
11 * 1.05 27.22 -18.78 46.00 €.81 10.25 10.16 Average
12 1.05 36.22 -19.78 56.00 15.81 10.25 10.16 QP

Note:

1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
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saranas. FCC RF Test Report

Report No. : FR382311C

Appendix C. Radiated Spurious Emission

Relative Humidity : 50%
Test Engineer : Reid Huang
Temperature : 20-22°C
Radiated Spurious Emission Test Modes
Mode (I|3\AaHnS) Antenna Modulation Channel Frequency g:ﬁ: RU Remark
Mode 23 2400-2483.5 CDD 7+12 802.11b 01 2412 1Mbps - -
Mode 24 2400-2483.5 CDD 7+12 802.11b 06 2437 1Mbps - -
Mode 25 2400-2483.5 CDD 7+12 802.11b 11 2462 1Mbps - -
Mode 26 2400-2483.5 CDD 7+12 802.11g 01 2412 6Mbps - -
Mode 27 2400-2483.5 CDD 7+12 802.11g 06 2437 6Mbps - -
Mode 28 2400-2483.5 CDD 7+12 802.11g 11 2462 6Mbps - -
Mode 29 2400-2483.5 CDD 7+12 802.11n HT20 01 2412 MCSO0 - -
Mode 30 2400-2483.5 CDD 7+12 802.11n HT20 06 2437 MCSO0 - -
Mode 31 2400-2483.5 CDD 7+12 802.11n HT20 11 2462 MCSO0 - -
Mode 32 2400-2483.5 CDD 7+12 802.11n HT40 03 2422 MCSO0 - -
Mode 33 2400-2483.5 CDD 7+12 802.11n HT40 06 2437 MCSO0 - -
Mode 34 2400-2483.5 CDD 7+12 802.11n HT40 09 2452 MCSO0 - -
Mode (BMa:;j) Antenna Modulation Channel | Frequency 22:2 RU Remark
Mode 35 | 2400-2483.5 CDD 7+12 802.11be ETH20 01 2412 MCSO Full RU -
Mode 36 | 2400-2483.5 CDD 7+12 802.11be ETH20 06 2437 MCSO Full RU -
Mode 37 | 2400-2483.5 CDD 7+12 802.11be ETH20 11 2462 MCSO0 Full RU -
Mode 38 | 2400-2483.5 CDD 7+12 802.11be ETH40 03 2422 MCSO Full RU -
Mode 39 | 2400-2483.5 CDD 7+12 802.11be ETH40 06 2437 MCSO0 Full RU -
Mode 40 | 2400-2483.5 CDD 7+12 802.11be ETH40 09 2452 MCSO0 Full RU -
Mode 41 | 2400-2483.5 CDD 7+12 802.11be ETH20 01 2412 MCSO0 Single RU 26/0 -
Mode 42 | 2400-2483.5 CDD 7+12 802.11be ETH20 01 2412 MCSO0 Single RU 52/37 -
Mode 43 | 2400-2483.5 CDD 7+12 802.11be ETH20 01 2412 MCSO | Single RU 106/53 -
Mode 44 | 2400-2483.5 CDD 7+12 802.11be ETH20 11 2462 MCSO | Single RU 26/8 -
Sporton International Inc. (ShenzZhen) Page Number . C1 of C137
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SPORTON LAB.

FCC RF Test Report

Report No. : FR382311C

Mode (BMaSS) Antenna Modulation Channel | Frequency 22:: RU Remark
CDD 802.11be .
Mode 45 @ 2400-2483.5 7412 ETH20 11 2462 MCSO0 Single RU 52/40 -
CDD 802.11be .
Mode 46 = 2400-2483.5 7412 ETH20 11 2462 MCSO0 Single RU 106/54 -
CDD 802.11be Small RU 52+26
Mode 47 = 2400-2483.5 7412 ETH20 01 2412 MCSO0 38+1 -
CDD 802.11be Small RU 106+26
Mode 48  2400-2483.5 7412 ETH20 01 2412 MCSO0 5344 -
CDD 802.11be Small RU 52+26
Mode 49 = 2400-2483.5 7412 ETH20 11 2462 MCSO0 39+7 -
CDD 802.11be Small RU 106+26
Mode 50 = 2400-2483.5 7412 ETH20 11 2462 MCSO0 5444 -
CDD 802.11be
Mode 51 = 2400-2483.5 7412 ETH40 06 2437 MCSO0 - LF
Radiated Spurious Emission Test Modes
Band . Data
Mode (MHZ) Antenna Modulation Channel Frequency Rate RU Remark
Mode 55 2400-2483.5 CDD 7+12 802.11n HT20 02 2417 MCSO0 - -
Mode 56 2400-2483.5 CDD 7+12 802.11n HT20 10 2457 MCSO0 - -
Mode 57 2400-2483.5 CDD 7+12 802.11n HT40 04 2427 MCSO0 - -
Mode 58 2400-2483.5 CDD 7+12 802.11n HT40 08 2447 MCSO0 - -
Mode 59 2400-2483.5 CDD 7+12 802.11be EHT20 02 2417 MCSO | FullRU -
Mode 60 2400-2483.5 CDD 7+12 802.11be EHT20 10 2457 MCSO | FullRU -
Mode 61 2400-2483.5 CDD 7+12 802.11be EHT40 04 2427 MCSO | FullRU -
Mode 62 2400-2483.5 CDD 7+12 802.11be EHT40 08 2447 MCSO @ FullRU -
Mode 63 2400-2483.5 CDD 7+12 802.11n HT20 03 2422 MCSO0 - -
Mode 64 2400-2483.5 CDD 7+12 802.11n HT20 09 2452 MCSO0 - -
Mode 65 2400-2483.5 CDD 7+12 802.11n HT40 05 2432 MCSO0 - -
Mode 66 2400-2483.5 CDD 7+12 802.11n HT40 07 2442 MCSO0 - -
Mode 67 2400-2483.5 CDD 7+12 802.11be EHT20 03 2422 MCSO | FullRU -
Mode 68 2400-2483.5 CDD 7+12 802.11be EHT20 09 2452 MCSO @ FullRU -
Mode 69 2400-2483.5 CDD 7+12 802.11be EHT40 05 2432 MCSO @ FullRU -
Mode 70 2400-2483.5 CDD 7+12 802.11be EHT40 07 2442 MCSO | FullRU -
Sporton International Inc. (ShenzZhen) Page Number . C2 of C137
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saroniis. FCC RF Test Report

Report No. : FR382311C

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
23 802.11b 01  2388.26 41.34 54.00 -12.66 H AVERAGE Pass Band Edge
23 802.11b 01  4824.00 41.29 74.00 -32.71 \% Peak Pass Harmonic
24 802.11b 06  2484.88 43.13 54.00 -10.87 \% AVERAGE Pass Band Edge
24 802.11b 06  7311.00 43.81 74.00 -30.19 H Peak Pass Harmonic
25 802.11b 11 | 2487.50 43.50 54.00 -10.50 H AVERAGE Pass Band Edge
25 802.11b 11 | 4924.00 43.73 74.00 -30.27 H Peak Pass Harmonic
26 802.11g 01 - - - - - - - Band Edge
26 802.11g 01 | 4824.00 41.29 74.00 -32.71 H Peak Pass Harmonic
27 802.11g 06 - - - - - - - Band Edge
27 802.11g 06 @ 7311.00 43.64 74.00 -30.36 H Peak Pass Harmonic
28 802.11g 11 - - - - - - - Band Edge
28 802.11g 11 | 7386.00 43.91 74.00 -30.09 \% Peak Pass Harmonic
29 802.11n HT20 01  2389.82 41.51 54.00 -12.49 \% AVERAGE Pass Band Edge
29 802.11n HT20 01 | 4824.00 41.50 74.00 -32.50 \% Peak Pass Harmonic
30 802.11n HT20 06 @ 2483.75 42.39 54.00 -11.61 \% AVERAGE Pass Band Edge
30 802.11n HT20 06 = 7311.00 44.49 74.00 -29.51 H Peak Pass Harmonic
31 802.11n HT20 11 | 2483.85 42.19 54.00 -11.81 \% AVERAGE Pass Band Edge
31 802.11n HT20 11 | 7386.00 44.64 74.00 -29.36 H Peak Pass Harmonic
32 802.11n HT40 03 @ 2389.18 43.09 54.00 -10.91 \% AVERAGE Pass Band Edge
32 802.11n HT40 03 - - - - - - - Harmonic
33 802.11n HT40 06 @ 2483.75 47.56 54.00 -6.44 \% AVERAGE Pass Band Edge
33 802.11n HT40 06 - - - - - - - Harmonic
34 802.11n HT40 09 @ 2483.58 43.48 54.00 -10.52 \% AVERAGE Pass Band Edge
34 802.11n HT40 09 - - - - - - - Harmonic
35 802.11be ETH20 01 2389.69 42.84 54.00 -11.16 \% AVERAGE Pass Band Edge
35 802.11be ETH20 | 01 @ 4824.00 41.10 74.00 -32.90 H Peak Pass Harmonic
36 802.11be ETH20 06 2484.00 42.66 54.00 -11.34 \% AVERAGE Pass Band Edge
36 802.11be ETH20 | 06 @ 7311.00 44.01 74.00 -29.99 H Peak Pass Harmonic
37 802.11be ETH20 11 2483.66 42.65 54.00 -11.35 H AVERAGE Pass Band Edge
37 802.11be ETH20 11 | 7386.00 44.36 74.00 -29.64 \% Peak Pass Harmonic
38 802.11be ETH40 | 03 | 2389.69 43.76 54.00 -10.24 \% AVERAGE Pass Band Edge
38 802.11be ETH40 @ 03 - - - - - - - Harmonic
Sporton International Inc. (ShenZhen) Page Number : C3 of C137
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saroniis. FCC RF Test Report

Report No. : FR382311C

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

39 802.11be ETH40 06 @ 2483.56 47.66 54.00 -6.34 \% AVERAGE Pass Band Edge
39 802.11be ETH40 06  7311.00 43.73 74.00 -30.27 Peak Pass Harmonic
40 802.11be ETH40 09 @ 2483.58 42.35 54.00 -11.65 AVERAGE Pass Band Edge
40 802.11be ETH40 @ 09 - - - - - - - Harmonic
41 802.11be ETH20 01 @ 2380.59 40.43 54.00 -13.57 \% AVERAGE Pass Band Edge
41 802.11be ETH20 @ 01 - - - - - - - Harmonic
42 802.11be ETH20 01  2362.78 40.40 54.00 -13.60 \% AVERAGE Pass Band Edge
42 802.11be ETH20 @ 01 - - - - - - - Harmonic
43 802.11be ETH20 01 @ 2389.95 41.19 54.00 -12.81 \% AVERAGE Pass Band Edge
43 802.11be ETH20 @ 01 - - - - - - - Harmonic
44 802.11be ETH20 11 | 2488.49 41.21 54.00 -12.79 \% AVERAGE Pass Band Edge
44 802.11be ETH20 11 - - - - - - - Harmonic
45 802.11be ETH20 11 | 2483.89 40.95 54.00 -13.05 H AVERAGE Pass Band Edge
45 802.11be ETH20 11 - - - - - - - Harmonic
46 802.11be ETH20 11 | 2483.51 41.21 54.00 -12.79 \% AVERAGE Pass Band Edge
46 802.11be ETH20 11 - - - - - - - Harmonic
47 802.11be ETH20 01  2334.31 41.67 54.00 -12.33 \% AVERAGE Pass Band Edge
47 802.11be ETH20 @ 01 - - - - - - - Harmonic
48 802.11be ETH20 01  2339.64 41.40 54.00 -12.60 \% AVERAGE Pass Band Edge
48 802.11be ETH20 @ 01 - - - - - - - Harmonic
49 802.11be ETH20 11 | 2483.66 42.42 54.00 -11.58 \% AVERAGE Pass Band Edge
49 802.11be ETH20 11 - - - - - - - Harmonic
50 802.11be ETH20 11 | 248351 42.77 54.00 -11.23 \% AVERAGE Pass Band Edge
50 802.11be ETH20 11 - - - - - - - Harmonic
51 802.11be ETH40 06 30 26.82 40.00 -13.18 \% PEAK Pass LF

55 802.11n HT20 02 | 2389.95 46.63 54.00 -7.37 AVERAGE Pass Band Edge
55 802.11n HT20 02 - - - - - - - Harmonic
56 802.11n HT20 10 | 2483.58 44.90 54.00 -9.10 \% AVERAGE Pass Band Edge
56 802.11n HT20 10 - - - - - - - Harmonic
57 802.11n HT40 04 | 2389.41 47.47 54.00 -6.53 H AVERAGE Pass Band Edge
57 802.11n HT40 04 - - - - - - - Harmonic
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TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550




saroniis. FCC RF Test Report

Report No. : FR382311C

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
58 802.11n HT40 08 | 2484.30 47.49 54.00 -6.51 \% AVERAGE Pass Band Edge
58 802.11n HT40 08 - - - - - - - Harmonic
59 802.11be EHT20 02 | 2389.95 47.35 54.00 -6.65 \% AVERAGE Pass Band Edge
59 802.11be EHT20 @ 02 - - - - - - - Harmonic
60 802.11be EHT20 10 | 2483.93 43.95 54.00 -10.05 \% AVERAGE Pass Band Edge
60 802.11be EHT20 @ 10 - - - - - - - Harmonic
61 802.11be EHT40 04 | 2389.07 44.52 54.00 -9.48 \% AVERAGE Pass Band Edge
61 802.11be EHT40 04 - - - - - - - Harmonic
62 802.11be EHT40 08 @ 2483.62 47.51 54.00 -6.49 \% AVERAGE Pass Band Edge
62 802.11be EHT40 08 - - - - - - - Harmonic
63 802.11n HT20 03 @ 2389.82 42.40 54.00 -11.60 H AVERAGE Pass Band Edge
63 802.11n HT20 03 - - - - - - - Harmonic
64 802.11n HT20 09 @ 2487.66 43.22 54.00 -10.78 H AVERAGE Pass Band Edge
64 802.11n HT20 09 - - - - - - - Harmonic
65 802.11n HT40 05 @ 2389.88 45.26 54.00 -8.74 H AVERAGE Pass Band Edge
65 802.11n HT40 05 - - - - - - - Harmonic
66 802.11n HT40 07 | 2483.99 47.15 54.00 -6.85 \% AVERAGE Pass Band Edge
66 802.11n HT40 07 - - - - - - - Harmonic
67 802.11be EHT20 03 @ 2389.56 42.68 54.00 -11.32 \% AVERAGE Pass Band Edge
67 802.11be EHT20 @ 03 - - - - - - - Harmonic
68 802.11be EHT20 09 @ 2483.63 42.10 54.00 -11.90 \% AVERAGE Pass Band Edge
68 802.11be EHT20 @ 09 - - - - - - - Harmonic
69 802.11be EHT40 | 05 | 2389.76 44.37 54.00 -9.63 H AVERAGE Pass | Band Edge
69 802.11be EHT40 @ 05 - - - - - - - Harmonic
70 802.11be EHT40 07 2483.99 46.66 54.00 -7.34 \% AVERAGE Pass Band Edge
70 802.11be EHT40 @ 07 - - - - - - - Harmonic
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FCC RF Test Report

SPORTON LAB. Report No. : FR382311C
23
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 7+12
Pol. Horizontal Fundamental
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'm 1‘!"
13§ 113§
ik ik !
B B PEAK 74
50 a0
1 M
. \ L . Aol robliamarbiandbbeiniboghd
48 L e (e
Peak
15 35
163 163
i 3. 216, 2388, 414, 440 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2385.61 52.09 74.00 -21.95 48.73 32.20 479 33.67 200 3 PEAK 1 2812.00 9.5 ------ - 93.00 327 4.8 33.68 200 3 Pesk
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'm 1‘!"
13§ 113§
95 95 1
i3 LN
50 ]
AVG 54
44 i 488
\.....w—w-——‘-""'”_"""”_“'
Avg L.
15 35
163 163
i 3. 216, 2388, 414, M40 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2388.26 41,34 54.00 -12.66 38.01 32.21 4.79 33.67 200 3 AVERAGE 1 812,00 9427 ------ - 9.83 .27 4B 3360 200 3 Pesk
Sporton International Inc. (ShenzZhen) Page Number . C6 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




FCC RF Test Report

SPORTON LAB. Report No. : FR382311C
23
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 7+12
Pol. Vertical Fundamental
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'm 1‘!"
13§ 113§
1
95 95
B B PEAK 74
50 a0
1 W
4 fpns & : : t 488
Peak
15 35
163 163
i 3. 216, 2388, 414, M40 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2378.38 51.84 74.00 -10.16 48.56 32.18 4.78 33.68 100 46 PEAK 1 81200 9824 ------ - 9.70 3.7 4.8 365 100 46 Peak
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'm 1‘!"
13§ 113§
05 s !
i3 LN
50 Al
AVG 54
44 i 488
Avg
15 35
163 163
i 3. 216, 2388, 414, M40 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2388.00 41,32 54.00 -12.68 37.99 32.21 479 33.67 100 46 AVERAGE 1 812,00 95,55 -----v -ooe- NI R 48 B 100 46 Peak
Sporton International Inc. (ShenzZhen) Page Number . C7 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Vertical
Lol in) Date 0234807 Lol in) Date 0234007
1225 1225
875 075
PEAK T4 PEAK 74
100 100
Peak 8 Ao 34 " TG 54
ea )
et it
e oA e gt byt
Avg % %
175 fl
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Wil B BN B & B o g Mol B BA B & B @ g
1 482000 40.90 74.00 -33.10 5.3 4.40 7.75 7.8 .- - Peak 1 482000 4109 74.00 -30.71 56.62 M40 1.5 7.8 .- - Peak
Sporton International Inc. (ShenZhen) Page Number : C8 of C137

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report

Report No. : FR382311C

Mode Band Edge - L
2400-2483.5_802.11b_CHO06_2437MHz
ANT CDD 7+12
Pol. Horizontal Fundamental
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'm 1‘!"
13§ 113§ 1
95 95
B B PEAK 74
50 a0
488 A ottt it 83 o ; " " »ﬂ o
Peak
15 35
163 163
i 1354 1608 2862 Ut i 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.25 5156 74.00 -12.44 48.23 32.21 479 33.67 288 50 PEAK 1 2437.00 105,56 ------ ------ 102.00 2.4 4.8 364 M8 50 Peak
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'm 1‘!"
13§ 113§
1
95 95
i3 LN
50 Al
AVG 54
44 i 488
Avg
15 35
163 163
i 1354 1608 2862 Ut i 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.38 41.86 54.00 -12.14 38.52 32.21 4.80 33.67 288 50 AVERAGE 1 2437.00 103.19 ------ - 99.63 3234 4.8 33.64 288 50 Peak
Sporton International Inc. (ShenzZhen) Page Number . C9 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Fundamental

Lol Date: 0230948

i \ﬂ%h PEAK BE 74
&0

404
Peak Blank
0§
163
ui U498 U622 U148 LR 200
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wz dBuv/m dBv/m 0B BV B B B @
1 2487.97 52.8% 74.00 -20.15 49.06 32.47 4.9 3361 288 50 PEAK

i Date: 10730008
1134
95
8.3
0 \
\ VG _BE 54|
44
T o 1
Avg Blank
5
163
un 406 pLi7H] Mi4B 4 B0
Frequency (VHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Wil B Bl B B B o dg
1 MBE.66 42.50 5400 <1046 3875 347 493 361 18 50 AVERMGE
Sporton International Inc. (ShenZhen) Page Number : C10 of C137

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report

Report No. : FR382311C

Mode Band Edge - L
2400-2483.5_802.11b_CHO06_2437MHz
ANT CDD 7+12
Pol. Vertical Fundamental
1,mLeveI (i) Date: 2023-00-08 1,mLeveI () Date: 2023-09-08
13§ 113§
s s !
B B PEAK 74
50 a0
404 t : 4 L ey y ) Htgad et
Peak
15 35
163 163
o 2154 23608 23662 Pl ui 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2363.59 52.06 74.00 -21.94 48.82 32.15 477 33.68 128 111 PEAK 1 7.0 95.92 ------ - 0.6 3234 4.8 364 18 10 Pesk
1,mLeveI (i) Date: 2023-00-08 1,mLeveI () Date: 2023-09-08
13§ 113§
95 95 1
i3 LN
50 ]
AVG 54
44 i 488
Avg
15 35
163 163
o 2154 23608 23662 Pl ui 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2388.87 41.46 54.00 -12.54 38.13 32.21 479 33.67 128 111 AVERAGE 1 7.0 93.32 ------ - 8976 2.4 4.8 364 18 110 Pesk

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number . C11 of C137




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Vertical Fundamental

Lol Date: 0230948

™

i \W PEAK BE T4
6540 Ik

M 1
Y M i . i,
Peak Blank
0§
163
ui U498 U622 U148 LR 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 248652 53.16 74.00 -20.84 49.39 32.46 4.92 33.61 128 111 PEAK

Lol Date: 0230948

~

\ AVG_BE 54
404
R !
Avg Blank
1§
163
ui U498 U622 U148 LR 200
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wz dBuv/m dBv/m 0B BV B B B @
1 28488 43.13 54.00 -10.87 39.36 32.46 4.92 33.61 128 111 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C12 of C137
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550



samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Vertical
.. Lol Vi) Date: 20230907 . Lol (Vi) Date: 20230907
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
i J sy Pty i
Peak [ L o P i M mwwww{mmw it W
350 34
Avg
115 fI
3000 6000. 9000. 12000 15000, 18000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4870.00 419 74.00 -32.04 7.3 337 1.7 .22 .- -- Peak 1 4870.00 4145 74.00 -32.55 %.83 M.37 1.7 .22 .- - Pesk
1 U0 3.1 7400 -30.19 5.5 3605 893 92 - - Peak 1 UM 8.8 74002 7.0 3605 893 BB - - Peak
Sporton International Inc. (ShenZhen) Page Number : C13 of C137

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



FCC RF Test Report

SPORTON LAB. Report No. : FR382311C
25
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 7+12
Pol. Horizontal Fundamental
WLeveI (i) Date: 2023-00-08 1,!"Level () Date: 2023-09-08
113§ 113§
1
95 95
B PEAK_BE 74 B PEAK 74
50 a0
1 _A,J W
44 4B'Bm. i sl
Peak
15 35
163 163
U U595 U2 24848 U924 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2486.89 53.36 74.00 -20.64 49.58 32.47 4.92 33.61 130 61 PEAC 1 2062.00 102.47 ------ - 98.80 3240 4.89 362 130 61 Peak
WLeveI (i) Date: 2023-00-08 1,!"Level () Date: 2023-09-08
113§ 113§
1
95 95
i3 LN
50 ]
AVG_BE 54 AVG 54
44 1 4§ L’_""’_
Avg ___'____,_,_,’——-——-’J
15 35
163 163
U U595 U2 24848 U924 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2487.50 43.50 54.00 -10.50 39.71 32.47 4.93 33.61 130 61 AVERAGE 1 462,00 99.79 ------ - 9.12 3240 4.89 362 130 61 Peak
Sporton International Inc. (ShenzZhen) Page Number : C14 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




FCC RF Test Report

SPORTON LAB. Report No. : FR382311C
25
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 7+12
Pol. Vertical Fundamental
WLeveI (i) Date: 2023-00-08 WLeveI () Date: 2023-09-08
113§ 113§
1
95 95
B PEAK_BE 74 B PEAK 74
50 a0
1 . J w
44 48 i by
Peak
15 35
163 163
U U595 U2 24848 U924 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2486.55 53.00 74.00 -21.00 49.22 32.47 4.9 33.61 110 103 PEAK 1 2062.00 101,87 ------ ------ 98.20 3240 4.89 362 10 103 Peak
WLeveI (i) Date: 2023-00-08 WLeveI () Date: 2023-09-08
113§ 113§
1
95 95
i3 LN
50 Al
AVG_BE 54 AVG 54
44 1 488
Avg
15 35
163 163
U U595 U2 24848 U924 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 287,12 43.05 54.00 -10.95 39.26 32.47 4.93 33.61 110 103 AVERAGE 1 462,00 99.22 ------ - 95.55 3240 4.89 362 110 103 Peak
Sporton International Inc. (ShenzZhen) Page Number . C15 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Vertical
. Lewl(Biin) Dale 20230948 . Lewl(Biin) Date 20234048
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 10,
VG54 AVG_54
Peak i 1 ] WWWMWWMWM i y ) il A Sl s
AP [ B R
350 30
Avg
115 fl
3000 6000. 9000. 12000, 15000, 18000 3000 6000. 9000, 12000, 15000. 18000
Frequency (WHa) Frequency (MF2)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wi & BN Bh B B o e Midwh W &8 BN Bh B B @ e
1 94.00 B3 748007 W05 MM LI B - - ek 149,00 4241 7480 3159 .83 MM LT TS - - ek
1 OTHE00 .59 480041 .8 B9 947 B - - ek 1 OTH00 4135 400065 T4 B 9.7 W - ek
Sporton International Inc. (ShenZhen) Page Number : C16 of C137

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Vertical
Lol in) Date 0234809 Lol in) Date 0234009
1225 1225
875 075
PEAK T4 PEAK T4
100 100
Peak 8 Ao 34 " TG 54
ea )
WQWMWWM i S M I g P i M hbl WW
Avg % %
175 fl
000 6000, 000, 12000, 15000, 18000 3000 f000. 9000, 1 15000, 18000
Frequency (NHz) Frequency (NHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Wil B BN B & B o g Mol B BA B & B @ g
1 4200 4.9 74.00 -30.71 5.62 340 7.75 7.8 - - Peak 1482000 40.41 74.00 -33.59 5574 M40 1.5 B .- - Peak
Sporton International Inc. (ShenZhen) Page Number : C17 of C137

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Vertical
.. Lol Vi) Date: 20230909 . Lol (Vi) Date: 20230909
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak i 2 . [T S O | s et it gt
350 34
Avg
115 fI
3000 G000, 9000. 12000 15000, 18000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4870.00 4116 74.00 -32.84 %.34 3437 1.7 .22 - -- Peak 1 4874.00 4198 74.00 -3.02 7% M.37 1.7 .22 .- - Pesk
1 TLOD 464 7400 -30.36 7.5 36.05 893 92 - - Peak 1 L0 4.8 7400 -30.82 V.12 3605 B93 B2 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C18 of C137

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Vertical
.. Lol Vi) Date: 20230909 . Lol (Vi) Date: 20230909
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
i P s i 1 A, iy
Peak | bt bttt . i e e o
380 34
Avg
115 fI
3000 6000. 9000 12000 15000, 18000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 492000 4135 74.00 -32.65 %.77 .34 179 5.5 .- - Peak 1 4920.00 4106 74.00 -32.9 %.48 .34 179 5.5 - - Peak
1 T36.00 4297 74.00 -3.03 %6.76 35.99 9.7 895 - - Peak 1 736.00 43.91 74.00 -30.09 .70 3.9 9.7 %5 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C19 of C137

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report

Report No. : FR382311C

Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT CDD 7+12
Pol. Horizontal Fundamental
Level (dBuVIm) Date: 20230047 Love(GBuVIm) Date: 2023-09-08
1‘!ﬂ 1‘!"
13§ 113§
95 95 !
B B PEAK 74
50 a0
| W W
4EI9 l ‘ 4EIB Aclabda b
Peak
15 35
163 163
i 3. 216, 2388, 414, M40 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 388.39 5223 74.00 -IL.77 48.90 32.21 479 33.67 345 334 PEAK 1 2812.00 97.% ------ - 9.12 .U 48 365 W B4 Pesk
Level (dBuVIm) Date: 20230047 Love(GBuVIm) Date: 2023-09-08
1‘!ﬂ 1‘!"
13§ 113§
95 95 i
i3 LN
50 Al
AVG 54
44 i 488 L.m,_m_»-»—-«—
Avg I
15 35
163 163
i 3. 216, 2388, 414, M40 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.95 41,51 54.00 -12.49 38.17 32.21 4.80 33.67 345 334 AVERAGE 1 2812.00 90.88 ------ - 8.4 0. 4R BT M B Pesk

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number : C20 of C137




SPORTON LAB.

FCC RF Test Report

Report No. : FR382311C

29
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT CDD 7+12
Pol. Vertical Fundamental
Level (dBuVIm) Date: 20230047 Love(GBuVIm) Date: 2023-09-08
1'm 1‘!"
13§ 113§
1
95 95
B B PEAK 74
50 a0
! W
48 + i 488
Peak
15 35
163 163
i 3. 216, 2388, 414, M40 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 1389.07 5130 74.00 -1.70 47.97 32.21 479 33.67 2% 109 PEAK 1 812.00 99.62 ------ - 9.18 3.7 4.8 365 2% 109 Peak
Level (dBuVIm) Date: 20230047 Love(GBuVIm) Date: 2023-09-08
1'm 1‘!"
13§ 113§
95 95 i
i3 LN
50 ]
AVG 54
44 i 488 LMM
Avg ....,._.-—-———"'—""_J
15 35
163 163
i 3. 216, 2388, 414, M40 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.82 4151 54.00 -12.49 38.17 32.21 4.80 33.67 256 109 AVERAGE 1 812,00 92.64 ------ - 8.0 2.7 4.8 365 6 109 Peak
Sporton International Inc. (ShenzZhen) Page Number : C21 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Vertical
- Lo @Bl Date: 20230908 Lo di) Date: 20230908
1225 1225
875 075
PEAK 74 PEAK T4
100 100
AVG_54 AVG 54
Peak 7y iy W i g AT S 'WW"WW
“‘WMMWWWW b — 1WWMWW
Avg 30 B
175 fl
3000 6000, 9000 12000 15000. 18000 3000 6000 9000, 12000, 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
o dn B B W B & B o deg Mo dln B B W B B B o dg
1 482000 40.84 74.00 -33.16 %.17 3.40 7.75 7.8 -- - Peak 1 482000 41.50 74.00 -32.50 56.83 M.40 1.5 7.8 .- - Peak
Sporton International Inc. (ShenZhen) Page Number : C22 of C137

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report

Report No. : FR382311C

Mode Band Edge - L
2400-2483.5_802.11n HT20_CHO06_2437MHz
ANT CDD 7+12
Pol. Horizontal Fundamental
WLeveI (i) Date: 2023-00-08 11"Leve| () Date: 2023-09-08
13§ 113§ 1
95 95
B B PEAK 74
50 a0
1
a — s N - sl | ittt
Peak
15 35
163 163
o 2154 23608 23662 U6 ui 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2386.84 5141 74.00 -10.59 48.08 32.21 479 33.67 100 62 PEAK 1 2437.00 105,49 ------ - 10193 2.4 4.8 364 100 62 Peak
WLeveI (i) Date: 2023-00-08 11"Leve| () Date: 2023-09-08
13§ 113§
1
95 95
i3 LN
50 ]
AVG 54
44 i 488
Avg
15 35
163 163
o 2154 23608 23662 Pl ui 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 389.76 41,33 54.00 -12.67 37.99 32.21 4.80 33.67 100 62 AVERAGE 1 7.0 99.02 ------ - 95.46 3234 4.86 3364 100 62 Peak
Sporton International Inc. (ShenzZhen) Page Number : C23 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Fundamental
1'"‘LM (V) Date: 2023-00-08
1134
e
5 H\\\
iy PEAK BE 74
654 \M‘
dngrod i, 1
m Mo } " et
Peak Blank
1§
163
ui U498 U622 U148 LR 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 248.94 5238 74.00 -21.62 48.61 32.46 4.92 33.61 100 62 PEAK

1'"'LM (V) Date: 2023-00-08
1134
14 \
B3
654
AVG_BE 54
“ e i
Avg Blank
1§
163
ui U498 U622 U148 LR 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wz dBuv/m dBv/m 0B BV B B B @
1 2483.62 42.001 54.00 -11.99 38.24 32.46 4.92 33.61 100 62 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C24 of C137
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report

Report No. : FR382311C

Mode Band Edge - L

2400-2483.5_802.11n HT20_CHO06_2437MHz

ANT CDD 7+12
Pol. Vertical Fundamental
1,mLeveI (i) Date: 2023-00-08 mLeveI () Date: 2023-09-08
13§ 113§
1
95 95
B B PEAK 74
50 a0
1 W
gt sttt 4E'BM T
Peak
15 35
163 163
o 2154 23608 23662 Pl ui 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2385.18 5199 74.00 -20.01 48.67 32.20 4.79 33.67 200 333 PEAK 1 2437.00 105.26 ------ ------ 10170 2.4 4.8 364 W0 33 Peak
1,mLeveI (i) Date: 2023-00-08 mLeveI () Date: 2023-09-08
13§ 113§
1
95 95
i3 LN
50 ]
AVG 54
s 1 s me_mﬁw,ﬂ
Avg
15 35
163 163
o 2154 23608 23662 Pl ui 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.88 41.42 54.00 -12.58 38.08 32.21 4.80 33.67 200 333 AVERAGE 1 M37.00 97.84 ------ - 9.28 3234 4.8 364 200 333 Peak

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number . C25 of C137




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Vertical Fundamental
1'"‘LM (V) Date: 2023-00-08
1134
97!”””“’«“\
iy PEAK BE 74
654 Wity
B el
m A
Peak Blank
0§
163
ui U498 U622 U148 LR 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 2483.62 52.57 74.00 -21.43 48.80 32.46 4.92 33.61 200 333 PEAK

1'"'LM (V) Date: 2023-00-08
1134
5 \
B3
654
\ AVG_BE 54
“ i
Avg . Blank
0§
163
ui U498 U622 U148 LR 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wz dBuv/m dBv/m 0B BV B B B @
1 8375 42.39 54.00 -11.61 38.62 32.46 4.92 33.61 200 333 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C26 of C137
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550



saronis. FCC RF Test Re

port

Report No. : FR382311C

Pol. Horizontal Vertical
.. Lol Vi) Date: 20230909 . Lol (Vi) Date: 20230909
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
" 2 2
350 31
Avg
115 1!
3000 6000. 9000 12000 15000. 18000 3000 6000, 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4874.00 4128 74.00 -32.72 56.66 34.37 1.77 1132 -- Peak 1 4870.00 4231 74.00 -31.69 .69 .37 1.7 .22 - - Peak
7 73100 44.49 74,00 -29.51 58.43 36,05 B.93 5892 -- Peak 1 L0007 7400 -29.83 WAL 3605 B93 B2 - - Peak
Sporton International Inc. (ShenZhen) Page Number . C27 of C137

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report

Report No. : FR382311C

31
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT CDD 7+12
Pol. Horizontal Fundamental
WLeveI (i) Date: 20230047 1,!"Level () Date: 2023-09-08
113§ 113§
w5 s 1
B PEAK_BE 74 B PEAK 74
50 a0
M ] N "
489 ! ‘ et B ; kst
Peak
15 35
163 163
U U595 U2 24848 U924 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2484.80 52.88 74.00 -1.12 49.11 32.46 4.92 33.61 136 46 PEAK 1 86200 95,71 ------ - N.04 240 489 BE 16 46 Peak
WLeveI (i) Date: 20230047 1,!"Level () Date: 2023-09-08
113§ 113§
95 95
1
i3 LN
50 Al
AVG_BE 54 AVG 54
44 i 488
Avg I RS
15 35
163 163
U U595 U2 24848 U924 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 248400 4175 54.00 -10.25 37.98 32.46 4.92 33.61 136 46 AVERAGE 1 2462.00 88.29 ------ - 8462 .40 4.89 362 136 46 Peak
Sporton International Inc. (ShenzZhen) Page Number . C28 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




SPORTON LAB.

FCC RF Test Report

Report No. : FR382311C

31
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT CDD 7+12
Pol. Vertical Fundamental
WLeveI (i) Date: 20230047 WLeveI () Date: 2023-09-08
113§ 113§
s s *
B PEAK_BE 74 B PEAK 74
50 a0
A 1 L
44 ’ : ! 488 ke v
Peak
15 35
163 163
U U595 U2 24848 U924 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2488.67 52.22 74.00 -IL.78 48.43 32.47 4.93 33.61 200 257 PEAK 1 2462.00 9%.00 ------ - N34 240 489 3.6 200 257 Peak
WLeveI (i) Date: 20230047 WLeveI () Date: 2023-09-08
113§ 113§
95 95
1
i3 LN
50 Al
AVG_BE 54 AVG 54
44 1 488
15 35
163 163
U U595 U2 24848 U924 2500 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2483.85 42.19 54.00 -11.81 38.42 32.46 4.92 33.61 200 257 AVERAGE 1 2462.00 8819 ------ - 852 .40 489 362 W0 57 Peak
Sporton International Inc. (ShenzZhen) Page Number : C29 of C137

TEL : +86-755-

FAX : +86-755-

8637-9589
8637-9595

FCC ID: 2ABZ2-AA550




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Vertical
.. Lol Vi) Date: 20230909 . Lol (Vi) Date: 20230909
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak ’ 2 o . s
e aaa e — gl g mn |
350 30
Avg
115 fI
3000 6000. 9000 12000 15000, 18000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4920.00 4105 74.00 -32.55 %.87 .34 179 5.5 .- - Peak 1 490,00 4135 74.00 -32.65 %.77 M. 179 5.5 -- - Peak
1 T36.00 464 7400 -29.36 843 3599 0.7 895 - - Peak 1 736.00 4292 74.00 308 %671 3599 9.7 B9 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C30 of C137

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report

Report No. : FR382311C

32
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT CDD 7+12
Pol. Horizontal Fundamental
WLeveI (i) Date: 2023-00-08 11"Leve| () Date: 2023-09-08
113§ 113§
95 95 1
B B PEAK 74
50 a0
1
486 e d, M i 4&8 - . " " e by
Peak
15 35
163 163
o 034 23648 ALY 23006 s 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 1389.74 52.34 74.00 -21.66 49.00 32.21 4.80 33.67 160 O PEAC 1 2000 %.00 7400 20001 90.53 2.30 4.8 365 160 0 Pesk
WLeveI (i) Date: 2023-00-08 11"Leve| () Date: 2023-09-08
113§ 113§
95 95
1
i3 LN
50 Al
AVG 54
s : s Lmﬂwﬁm#ﬁ_d
Avg
15 35
163 163
o 034 23648 ALY 23006 s 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.97 42.32 54.00 -11.68 38.98 32.21 4.80 33.67 160 O AVERAGE 1 2000 87.03 54.00 3.03 83.55 .30 4.8 3365 160 0 Pesk
Sporton International Inc. (ShenzZhen) Page Number 1 C31 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Fundamental
i Date: 10730008
1134
95
WWW\M ..\
" PEAK BE T4
[l B
N 1
m 2, . b h
Peak Blank
5
163
un Uie 4532 M6e8 4 B0
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Wil B Bl B B B o dg
1 M9L36 5267 TA00-IL33 4887 M8 493 BEL 60 QPN
i Date: 10730008
1134
95
#3 -
m \
650
VG _BE 54|
44
1
Avg Blank
5
163
un Uie 4532 M6e8 4 B0
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Wil B Bl B B B o dg
1 M97.19 4135 5400 -12.65 37.50 349 494 3360 160 O AVERMGE
Sporton International Inc. (ShenZhen) Page Number : C32 of C137

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report

Report No. : FR382311C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO03_2422MHz

ANT CDD 7+12
Pol. Vertical Fundamental
1,mLeveI (i) Date: 2023-00-08 1,mLeveI () Date: 2023-09-08
113§ 113§
s s )
B B PEAK 74
50 a0
1
4R Bomet bt f ' L P e o o
Peak
15 35
163 163
o 0324 23648 ALY 23006 s 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 387.84 52.98 74.00 -2.02 49.65 32.21 479 33.67 300 168 PEAK 1 U000 95.97 7400 2097 92.49 .30 4.8 3365 00 168 Peak
1,mLeveI (i) Date: 2023-00-08 1,mLeveI () Date: 2023-09-08
113§ 113§
95 95
1
i3 LN
50 Al
AVG 54
I 1 s L,M_AW_M_a
Avg
15 35
163 163
o 034 23648 ALY 23006 s 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 238918 43.09 54.00 -10.91 39.76 32.21 479 33.67 300 168 AVERAGE

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 U0.00 BB.84 54.00 34.84 B5.36 32.30 4.83 3365 300 168 Peak

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number 1 C33 of C137




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Vertical Fundamental

Lol Date: 0230948

w5 e
i \‘«. PEAK B 74

654
\« b !
T "
Peak Blank
1§
163
Ui Ui U532 24688 U4 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 2486.58 5131 74.00 -22.69 47.53 32.47 4.92 33.61 300 168 PEAK

1'H‘LM (V) Date: 2023-00-08
1134

5

T

654 \

AVG_BE 54
404
Avg Blank

1§

163

Ui Ui U532 24688 U4 200

Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 248463 41.49 54.00 -12.51 37.72 32.86 4.92 33.61 300 168 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C34 of C137
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report

Report No. : FR382311C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO06_2437MHz

ANT CDD 7+12
Pol. Horizontal Fundamental
Level (dBuVIm) Date: 20230009 Love(GBuVIm) Date: 2023-09-09
1'm 1‘!"
13§ 113§
1
95 95
B B PEAK 74
50 a0
1
JLY —— | Lisabatainichahi ym——_ 48 g A i
Peak
15 35
163 163
i 1354 1608 2862 Ut i 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 389.88 53.47 74.00 -20.53 50.13 32.21 4.80 33.67 100 55 PEAK 1 2437.00 102.0 ------ ------ 98.53 319 4.83 3365 100 5 PEAK
Level (dBuVIm) Date: 20230009 Love(GBuVIm) Date: 2023-09-09
1'm 1‘!"
13§ 113§
95 95 1
i3 LN
50 Al
AVG 54
I : s \“wm__m_w
Avg
15 35
163 163
i 1354 1608 2862 Ut i 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.88 43.07 54.00 -10.93 39.73 32.21 4.80 33.67 100 55 AVERAGE 1 7.0 94.43 ------ - 90.95 3230 4.83 33.65 100 55 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C35of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Fundamental
i Date 10230009
1138
e
i \ PEAK BE T4
il T
WWWM
Y Mkl Lk,
Peak Blank
15
163
un 406 Li7H] Mi4B 4 B0
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 248419 56.18 74.00 -17.82 52.41 32.46 4.92 33.61 100 55 PEAK

Lo Dae: 2023008
1138
97.5[_1
"‘\-.,\_
3 T
0 N
VG _BE 54|
48 T 1
Avg ™ Blank
15
163
un 406 Li7H] Mi4B 4 B0
Frequency (VHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Wrddh B &6 i b & B @ deg
1 M483.5 4519 5400 B.81 4142 3246 490 361 100 55 AVERAGE
Sporton International Inc. (ShenZhen) Page Number : C36 of C137

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report

Report No. : FR382311C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO06_2437MHz

ANT CDD 7+12
Pol. Vertical Fundamental
WLeveI (i) Date: 20230009 1,!"Level () Date: 2023-09-09
13§ 113§
1
95 95
B B PEAK 74
50 a0
1
Bt i sl B s
Peak
15 35
163 163
o 2154 23608 23662 Pl ui 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.88 53.81 74.00 -20.19 50.47 32.21 4.80 33.67 241 29 PEAK 1 2437.00 102.48 ------ - 98.88 3236 4.87 33.63 241 196 PEAK
WLeveI (i) Date: 20230009 1,!"Level () Date: 2023-09-09
13§ 113§
s s !
i3 LN
50 Al
AVG 54
I : s \ﬂwﬁw_www
Avg
15 35
163 163
o 2154 23608 23662 Pl ui 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.76 43.08 54.00 -10.92 39.74 32.21 4.80 33.67 241 296 AVERAGE 1 M37.00 95.9 ------ - 92.36 3236 4.87 33.63 241 296 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C37 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Vertical Fundamental
1'"‘LM (V) Date: 20230009
1134
5 P Moot o
iy “\“y PEAK BE 74
il e 1
T e,
Y e gt
Peak Blank
1§
163
ui U498 U622 U148 LR 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 248425 58.70 74.00 -15.30 34.93 32.46 4.92 33.61 241 296 PEAK

1'"'LM (V) Date: 20230045
1134
5 f,,_,
B3
654
AVG_BE 54
48 M ‘ -
Iy
Avg Blank
0§
163
ui U498 U622 U148 LR 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 M8.75 4,56 %4.00 -6.44 43.79 32.46 4.92 33.61 241 296 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C38 of C137
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550



o ss. FCC RF Test Report Report No. : FR382311C

34

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO09_2452MHz

ANT CDD 7+12
Pol. Horizontal Fundamental
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'!ﬂ 1'!"
113§ 113§
s s y
B B PEAK 74
50 a0
1
488 ittt YR s i 18 . ‘ 1 L T ¥
Peak
15 35
163 163
i 1304 1668 2952 Uns 45 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2359.56 51.54 74.00 -12.46 48.34 32.13 476 33.69 110 42 PEAK 1 8500 9%.17 ------ - 92.53 339 488 3363 10 A PEA
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'!ﬂ 1'!"
113§ 113§
95 95
1
i3 LN
50 ]
AVG 54
s 1 s k‘_w_’_
Avg
15 35
163 163
i 1304 1668 2952 Uns 45 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 21384.98 40.73 54.00 -13.27 3.41 1.0 479 33.67 110 42 AVERAGE 1 452,00 B9.47 ------ - B5.83 3239 4.88 33.63 110 42 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C39 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Fundamental
WLM (V) Date; 20230908
138
75 o
i PEAK BE 74
50 MM«
MN"MW 1
m Bt PR
Peak Blank
15
163
5 U1 unl 4808 14 2500
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Wrddh B &6 i b & B @ deg
1 48,78 52.69 74.00 -21.31 48.92 32.46 4.2 3361 110 42 PEAK
WLM (V) Date; 20230908

\ VG B 54

™ Blank

Avg

s U616 un2 1808 1904 10
Frequency (VHz)

Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 8.5 £.55 %4.00 -11.45 38.78 32.46 4.92 33.61 110 42 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C40 of C137
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550



SPORTON LAB.

FCC RF Test Report

Report No. : FR382311C

Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT CDD 7+12
Pol. Vertical Fundamental
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1‘!ﬂ 1‘!"
113§ 113§
1
95 95
B B PEAK 74
50 a0
1
4 Byttt eisttmin 48
Peak
15 35
163 163
i 104 1668 2952 Uns 45 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2360.55 5174 74.00 -10.26 48.52 32.14 477 33.69 111 299 PEAK 1 4500 98.98 ------ - 95.31 3240 4.89 33.62 111 199 PEAK
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1‘!ﬂ 1‘!"
113§ 113§
95 95 1
i3 LN
50 ]
AVG 54
s 1 s L#MW_MPM
Avg
15 35
163 163
i 1304 1668 2952 Uns 45 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.95 41.09 54.00 -12.91 37.75 32.21 4.80 33.67 111 290 AVERAGE 1 45,00 91.84 ------ - B8.17 32.40 4.89 33.62 111 290 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number : C41 of C137




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Vertical Fundamental

Lol Date: 0230948

ENe ""u.w‘/._\
“” o FEAG A
il

650 .
M, "
43.2 et . ”
Peak Blank
1§
163
i) Lk} un2 24808 U4 200
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 248,54 5431 74.00 -19.69 50.%4 32.46 4.92 33.61 111 299 PEAK

Lol Date: 0230948

h \\\ AVG_BE_M4

E

Avg Blank

s U616 un2 1808 104 10
Frequency (VHz)

Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 8.5 43.48 54.00 -10.52 39.71 32.46 4.92 33.61 111 299 AVERAGE

Sporton International Inc. (ShenZhen) Page Number : C42 of C137
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550



SPORTON LAB.

FCC RF Test Report

Report No. : FR382311C

35
Mode Band Edge
2400-2483.5_802.11be ETH20_CHO1_Full RU _2412MHz
ANT CDD 7+12
Pol. Horizontal Fundamental
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'm 1‘!"
13§ 113§
1
95 95
B B PEAK 74
50 a0
1 MMWWW“
484 i d 488 e " WMW"J
Peak
15 35
163 163
i 3. 216, 2388, 414, M40 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 38851 5277 74.00 -1L13 49.44 32.21 479 33.67 100 307 PEAK 1 812,00 99.34 ------ - 95.87 319 483 33.65 100 307 PEAK
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'm 1‘!"
13§ 113§
95 95
1
i3 LN
50 Al
AVG 54
44 1 488
I P
Avg ]
15 35
163 163
i 3. 216, 2388, 414, M40 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.82 42.34 54.00 -11.66 39.00 32.21 4.80 33.67 100 307 AVERAGE 1 2812.00 89.28 ------ - B5.81 32.29 4.83 33.65 100 307 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C43 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




FCC RF Test Report

SPORTON LAB. Report No. : FR382311C
35
Mode Band Edge
2400-2483.5_802.11be ETH20_CHO1_Full RU _2412MHz
ANT CDD 7+12
Pol. Vertical Fundamental
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'm 1‘!"
13§ 113§
1
95 95
B B PEAK 74
50 a0
1
L s bt faite’] 488 M st
Peak
15 35
163 163
i 3. 216, 2388, 414, M40 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.95 53.80 74.00 -20.20 50.46 32.21 4.80 33.67 121 286 PEAK 1 2812.00 100,71 ------ - 98.24 329 4.83 33.68 121 286 PEAK
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'm 1‘!"
13§ 113§
95 95 i
i3 LN
50 ]
AVG 54
44 1 488 L”_-_’_m__
Avg _QN,_N_,__,,_-’—'-—J
15 35
163 163
i 3. 216, 2388, 414, 440 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.69 42.84 54.00 -11.16 39.50 32.21 4.80 33.67 121 286 AVERAGE 1 812,00 92.41 ------ - B8.93 3230 4.83 33.65 121 286 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C44 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Vertical
Lol in) Date 0234809 Lol in) Date 0234009
1225 1225
i 875
PEAK T4 PEAK T4
10 100
AVG 54 AVG_54
Peak 8 | i g |
I AR L Kby L | i 1 s P Y R
Avg 30 30
115 .
000 6000, 000, 12000 15000, 18000 3000 f000. 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq level Line Margin Level Factor Loss Factor Renark Freq level Line Margin Level Factor Loss Factor Renark
Wil B BN B & B o g Mol B BA B & B @ g
1 482000 4110 74.00 -32.90 56.43 340 7.75 7.8 .- - Peak 1 482000 40.49 74.00 -33.51 5.8 M40 1.5 7.8 .- - Peak
Sporton International Inc. (ShenZhen) Page Number . C45 of C137

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report

Report No. : FR382311C

Mode Band Edge - L
2400-2483.5_802.11be ETH20_CHO06_Full RU _2437MHz
ANT CDD 7+12
Pol. Horizontal Fundamental
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1‘!ﬂ 1‘!"
13§ 113§ i
95 95
B B PEAK 74
50 a0
! pedyrbliniedur b
48 b hispsch ‘ LY . ; e
Peak
15 35
163 163
i 1354 1608 2862 Ut i 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2355.47 5154 74.00 -12.46 48.35 32.12 476 33.69 102 58 PEAK 1 2437.00 106.49 ------ - 102,83 3235 486 3364 12 38 PEAK
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1‘!ﬂ 1‘!"
13§ 113§
95 95 !
i3 LN
50 ]
AVG 54
44 i 488 L_“_m_“
Avg
15 35
163 163
i 1354 1608 2862 Ut i 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.50 4111 54.00 -12.89 37.77 32.21 4.80 33.67 182 58 AVERAGE 1 837.00 97.81 ------ - 9423 3035 4.87 33.64 102 58 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number . C46 of C137




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Fundamental
WLM (V) Date: 2023-00-08
1134
W
5 M\\
i PEAK BE 74
654
\W-\‘ WW"N\AN 1
a8 e ‘
Peak Blank
0§
163
ui U498 U622 U148 LR 200
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 2483.68 52.84 74.00 -21.16 49.07 32.46 4.92 33.61 162 58 PEAK

Lol Date: 0230948

\M AVG_BE_M4
404

Avg Blank
0§
163
ui U498 U622 U148 LR 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 248362 .08 54.00 -11.92 38.31 32.46 4.92 33.61 182 38 AVERAGE

Sporton International Inc. (ShenZhen) Page Number . C47 of C137
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550



saranas. FCC RF Test Report

Report No. : FR382311C

Mode Band Edge - L

2400-2483.5_802.11be ETH20_CH06_Full RU _2437MHz

ANT CDD 7+12
Pol. Vertical Fundamental
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'!ﬂ 1'!"
13§ 113§ i
95 95
B B PEAK 74
50 a0
1 W
44 # St 488 ] e prsi :
T R L
Peak
15 35
163 163
i 1354 1608 2862 Ut i 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2388.%9 52.09 74.00 -21.91 48.76 32.21 479 33.67 300 233 PEAK 1 2837.00 106,47 ------ ------ 102,89 3235 487 3364 300 133 PEAK
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'!ﬂ 1'!"
13§ 113§
ik ok !
i3 LN
50 ]
AVG 54
s 1 s LN*#HW_W#
Avg
15 35
163 163
i 1354 1608 2862 Ut i 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.88 4170 54.00 -12.30 38.36 32.21 4.80 33.67 300 233 AVERAGE 1 7.0 97.30 ------ - 93.70 3036 4.87 33.63 300 233 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number . C48 of C137




SPORTON LAB.

FCC RF Test Report

Report No. : FR382311C

Pol. Vertical Fundamental
1'H‘LM (V) Date: 2023-00-08
1134
b
5 M‘\\
iy \\”M PEAK BE 74
654 gy
1
488 Hhbystun |
Peak Blank
0§
163
ui U498 U622 U148 LR 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Modfn B B B Bh B B @ dkg
1 2483.60 52.89 74.00 -1L.11 49.12 32.46 4.92 33.61 300 233 PEAK
1'H‘LM (V) Date: 2023-00-08
1134
R —— \
B3
654 \
\\‘“M A BE 54
4 . 1
Avg Blank
1§
163
ui U498 U622 U148 LR 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark
Modfn B B B Bh B B @ dkg
1 2484.00 42.66 54.00 -11.34 38.89 32.46 4.92 33.61 300 233 AVERAGE

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number

. C49 of C137




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Vertical
.. Lol Vi) Date: 20230909 . Lol (Vi) Date: 20230909
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak ’ J st !
i P A AT AT i bbb s g
350 34
Avg
115 fI
3000 6000. 9000. 12000 15000, 18000 3000 6000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4870.00 4134 74.00 -32.66 %.72 3437 1.7 .22 .- -- Peak 1 4870.00 40.84 74.00 -3.16 %2 M37 107 .22 .- - Peak
1 TLOD 401 7400 -29.99 5795 36.05 £.93 92 - - Peak 1 L0 875 7400 -30.15 .69 36.05 893 92 - - Peak
Sporton International Inc. (ShenZhen) Page Number : C50 of C137

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



FCC RF Test Report

SPORTON LAB. Report No. : FR382311C
37
Mode Band Edge
2400-2483.5_802.11be ETH20_CH11_Full RU _2462MHz
ANT CDD 7+12
Pol. Horizontal Fundamental
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'!ﬂ 1'!"
113§ 113§
1
95 95
B PEAK_BE 74 B PEAK 74
50 a0
1
488 Tt ittt 188 ‘ - " | LR
Peak
15 35
163 163
22 U595 un2 4348 pIE 200 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 248351 5378 74.00 -20.12 50.01 32.46 4.92 33.61 182 57 PEAK 1 2062.00 100.91 ------ ------ 97.21 341 490 3.62 12 57 PEAK
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'!ﬂ 1'!"
113§ 113§
95 95 1
i3 LN
50 ]
AVG_BE 54 AVG 54
44 1 488
Avg
15 5
163 163
22 U595 un2 4348 pIE 200 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2083.66 42.65 54.00 -11.35 38.88 32.46 4.92 33.61 182 57 AVERAGE 1 862,00 91.47 ------ - B7.77 .42 4.90 33.62 102 57 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C51 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




SPORTON LAB.

FCC RF Test Report

Report No. : FR382311C

37
Mode Band Edge
2400-2483.5_802.11be ETH20_CH11_Full RU _2462MHz
ANT CDD 7+12
Pol. Vertical Fundamental
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'm 1‘!"
113§ 113§
1
i15 95
B PEAK_BE 74 B PEAK 74
50 a0
1
a8 B S a- P PO LT s
Peak
15 35
163 163
22 U595 un2 4348 U024 200 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 248419 53.91 74.00 -20.09 50.14 32.46 4.92 33.61 300 242 PEAK 1 2062.00 101,83 ------ ------ 98.13 3247 4.90 33.62 300 242 PEAK
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'm 1‘!"
113§ 113§
95 95 1
i3 LN
50 Al
AVG_BE 54 AVG 54
44 1 488
Avg [y WM e
15 325
163 163
22 U595 un2 4348 U024 200 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 284.27 42.63 54.00 -11.37 38.86 32.46 4.92 33.61 300 242 AVERAGE 1 462,00 92.58 ------ - B8.88 32.42 4.90 33.62 300 242 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C52 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Vertical
.. Lol Vi) Date: 20230909 . Lol (Vi) Date: 20230909
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
Peak | z
st gt P MWM ot WWWWWW
350 3
Avg
115 fI
3000 6000. 9000 12000 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 492000 41.30 74.00 -32.70 56.72 3.4 179 .55 .- - Peak 1492400 41.%2 74.00 -32.48 56.9 M. 1.9 7.5 .- - Peak
1 73600 4.9 74.00 -30.61 57.18 35,99 9.7 %895 .- - Peak 1 738600 44.36 74.00 -29.64 5805 3599 9.7 895 .- - Peak
Sporton International Inc. (ShenZhen) Page Number : C53 of C137

TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: 2ABZ2-AA550



SPORTON LAB.

FCC RF Test Report

Report No. : FR382311C

Mode Band Edge
2400-2483.5_802.11be ETH40_CHO03_Full RU _2422MHz
ANT CDD 7+12
Pol. Horizontal Fundamental
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'!ﬂ 1'!"
13§ 113§
ik ik 1
B B PEAK 74
50 a0
1
4 fpen g b 488
Peak
15 35
163 163
i 3. 216, 2388, 414, M40 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 388.52 52.21 74.00 -2L.79 48.88 32.21 479 33.67 130 30 PEAK 1 820.0 9%.61 ------ - 9.7 Y 4B 3.6 130 30 PEAK
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1'!ﬂ 1'!"
13§ 113§
95 95
1
i3 LN
50 Al
AVG 54
44 i 488
Avg M
15 35
163 163
i 3. 216, 2388, 414, M40 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 389.07 42.00 54.00 -12.00 38.67 32.21 479 33.67 130 30 AVERAGE 1 820,00 87.64 ------ - B4.19 3228 4.82 33.65 130 30 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C54 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




SPORTON LAB.

FCC RF Test Report

Report No. : FR382311C

Mode

Band Edge
2400-2483.5_802.11be ETH40_CHO03_Full RU _2422MHz
ANT CDD 7+12
Pol. Vertical Fundamental
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-08
1‘!ﬂ 1‘!"
13§ 113§
1
95 95
B B PEAK 74
50 a0
1
89 bttt bbb et | 19
Peak
15 35
163 163
i 3. 216, 2388, 414, 440 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.56 54.54 74.00 -19.46 51.20 32.21 4.80 33.67 124 299 PEAK 1 2820.00 100.45 ------ - 97.00 317 4.8 33.65 14 199 PEAK
Level (dBuVIm) Date: 2023-00-08 Love(GBuVIm) Date: 2023-09-09
1‘!ﬂ 1‘!"
13§ 113§
95 95 i
i3 LN
50 ]
AVG 54
@ ; 3 kﬂ_r_w__mﬂ
Avg
15 35
163 163
i 3. 216, 2388, 414, M40 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.69 43.76 54.00 -10.24 40.42 32.21 4.80 33.67 124 290 AVERAGE 1 822000 99.43 ------ - 86.99 32.27 4.82 33.65 124 290 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: 2ABZ2-AA550

Page Number

: C55 of C137




saranas. FCC RF Test Report

Report No. : FR382311C

Mode Band Edge - L

2400-2483.5_802.11be ETH40_CH06_Full RU _2437MHz

ANT CDD 7+12
Pol. Horizontal Fundamental
Level (dBuVIm) Date: 20230009 Love(GBuVIm) Date: 2023-09-09
1'm 1‘!"
13§ 113§
1
95 95
B B PEAK 74
50 a0
1
404 ! Audyoniat s L T b
Peak
15 35
163 163
i 1354 1608 2862 Ut i 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 1389.88 52.76 74.00 -1.24 4.4 32.21 4.80 33.67 100 53 PEAK 1 237.00 102.71 ------ == 99.22 3130 4.84 33.65 100 53 PEAK
Level (dBuVIm) Date: 20230009 Love(GBuVIm) Date: 2023-09-09
1'm 1‘!"
13§ 113§
95 95 1
i3 LN
50 Al
AVG 54
a8 ; 48 KWWAM_MWH
Avg
15 35
163 163
i 1354 1608 2862 Ut i 100 1400. 1800. 210, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 2389.50 42.74 54.00 -11.26 39.40 32.21 4.80 33.67 100 53 AVERAGE 1 7.0 9432 ------ - 90.83 3230 4.84 33.65 100 53 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number . C56 of C137

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: 2ABZ2-AA550




samran s, FCC RF Test Report Report No. : FR382311C

Pol. Horizontal Fundamental
Lo Date; 20230049
1134
g
i PEAK_BE 74
i)
WWWM
m i et
Peak Blank
15
163
Ui T Ui U4 U4 500
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos

Freq Level Line Margin Level Factor Loss Factor Remark

Wiz dBuV/n dBuv/n  dB BV dB/m B B m  deg
1 248.68 56.19 74.00 -17.81 5242 32.46 4.92 33.61 100 53 PEAK

1'H‘LM (V) Date: 20230009
1134
5 ——

’rfﬁ_ \/"ﬁ“"
B3
654 \

AVG_BE 54
i i A ‘_\JM
Avg Blank
1§
163
ui U498 U622 U148 LR 200
Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark

Wz dBuv/m dBv/m 0B BV B B B @
1 2483.% 45.40 54.00 -B.60 41.63 32.46 4.92 33.61 100 53 AVERAGE
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Pol. Horizontal Vertical
.. Lol Vi) Date: 20230916 . Lol (Vi) Date: 20230916
1225 1225
18 075
PEAK T4 PEAK T4
100 ! 104
@) AVG_54 @) AVG_B4
o ’ s, prriaprain ]
Peak I e g At o g prior| b ot R o
350 3
Avg
115 fI
3000 1600, 12200, 16800. 1400 26000 3000 7600. 12200, 16800, 1400, 26000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B & N B B B o deg Mirdfn B/ &5 W B B @B a deg
1 4870.00 4192 74.00 -32.08 57.30 3437 1.7 .22 .- -- Peak 1 4870.00 4186 74.00 -32.50 %.84 M.37 177 .22 .- -- Peak
1 T 8.4 7400 -30.58 7.3 36.05 893 .92 - - Peak 1 UL 8.3 7400 -30.17 .67 3605 893 WO - - Peak
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